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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24P
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 € 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9K-30MHz
Receiver: TUV ESCI 3
Transducer: TUV SAC HFH2-Z22/ TUV ESCI 3-TUV SAC HFH2-72
136
120 e ——
100 Te—

Level in dBpV/m

Bl L W,
o f T %r%%%kw v
0 0 s ok 200 300 S0 M 2M M A

2M 3M  SM

9k 20 30 50 100k 200 300 500

Frequency in Hz

Limit and Margin QP

Frequency Average QuasiPeak Mr?r:: Bandwidth Polarization Corr. | Margin Limit
(MHz) (dBuV/im) | (dBpVim) e (kHz) (dB) (dB) | (dBuV/m)

[ 0.012840 475 / 1000.0 020 | Vv 209 | 780 | 1255
| 0.034920 54.5 /I 1000.0 0200 | VvV 205 | 623 116.8

| 0.726000 / 26.7 1000.0 9.000 | V206 | 437 70.4

| 4.394000 I 24.4 1000.0 9.000 V. 1207 | 451 | 695
6.230000 / | 246 1000.0 9.000 v 206 | 449 | 695
15.266000 / | 269 1000.0 9.000 V[ 226 | 426 | 695 |

Date: 4/28/2014 - Time: 1:58:51 Tested by: Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23°C: 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
80T
& 60T FCC Pa
% - [
P AN IS W ..o o s o
3 55 MJ&MMWM +
. -+ + + £
0 t + + + + i} + + + + t + t i
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Limit and Margin QP

Frequency | QuasiPeak Iylreas. Bandwidth ariat Corr. M(a)rg;? Lg};'&'
(MHz) (dBuV/m) ime (kHz) Polarization (dB) -
(ms) (dB) (dBpV/m)
36.800000 10.9 1000.0 120.000 H 14.5 291 40.0
68.200000 | 9.5 1000.0 | 120.000 H 135 | 305 40.0
148.450000 11.5 1000.0 120.000 H 15.6 32.0 43.5
278.100000 10.9 1000.0 120.000 H 15.3 351 46.0
423.800000 14.5 1000.0 120.000 H 19.2 31.5 46.0
865.150000 23.4 1000.0 120.000 H 26.8 22.6 46.0

AT (

Date: 4/30/2014 - Time: 3:44:44 Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:

Receiver:
Transducer:

80
60T

40

Level in dBuV/m

R VL L

+

4 +

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Seikaku

Wireless System
DW-24H

FCC Part 15.209
RE

Tx @ High channel
230G ; 50 %RH; 101 kPa.
DC 3.0V
174019548
16059572 001
Pass

Test distance is 3m, Vertical

30M-1GHz
TUV ESCI 3
TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168

auli
o ol IORRET
e ,.;W.».f.wfw
u,mmw%mﬁi +
&

S— |

0 + + t +
30M

Limit and Margin QP

80 100M 200 300 400

Frequency in Hz

Frequency | QuasiPeak Iylr_eas. Bandwidth Polarizati Corr. Margm Lm';n-
(MHz) (dBpVim) ime (kHz) olarization (dB) - QPK QPK
(ms) (dB) (dBpV/m)
40.550000 11.0 1000.0 120.000 \'i 148 | 29.0 40.0 7‘
| 73.150000 | 7.9 1000.0 | 120.000 v 126 | 321 40.0
f 141.450000 10.9 1000.0 120.000 \ 15.0 32.6 43.5
267.150000 10.3 1000.0 120.000 \4 149 | 357 46.0 |
| 416.200000 14.3 1000.0 | 120.000 V. [ 189 | 317 | 460 |
| 605.450000 19.6 1000.0 | 120.000 v [ 231 | 264 | 460 |

Date: 4/30/2014 - Time: 3:47:55

Tested by:

Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23¢ ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0v
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
807
_ 60T
§ T o ST e O BT
= il
] r L adhpabE ,wﬁ"z“'
3 y ) ‘ o ;ie zﬁﬂﬁgpp’ﬁ‘v}r
20'MMMMdWNW%W 4 +
oo+ + + +
0 ; — . - f—t !

80 300 400 500

Date: 4/30/2014 - Time: 3:57:08

30M 50 60 100M 200 800 1G
Frequency in Hz
Limit and Margin QP
q Meas. 3 Margin Limit -
Fr?ﬂ:ez';cy ?:;s'\z‘::)k Time Ba?,g_::)dth Polarization ?:Bn)' - QPK QPK
' H (ms) (dB) | (dBuVim)
~37.500000 10.7 1000.0 | 120.000 H 14.5 29.3 40.0
~ 63.450000 10.3 1000.0 | 120.000 H 14.2 29.7 400
147.350000 10.9 1000.0 | 120.000 H 15.5 32.6 435 |
300.650000 11.5 1000.0 | 120.000 H 16.0 34.5 46.0 |
511.100000 16.7 1000.0 | 120.000 H 21.0 | 293 46.0 J
805.500000 22.3 1000.0 | 120.000 H | 262 | 237 46.0 |
2014 05- 04

Tested by: Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23%C : 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
80 r
- 601
= 1 ] =
?é Tn SN ST oo~
% i o Ml
= 2 ,wm»JMMwa“M% W""’W’mﬂ ; E‘%‘ng;&,w.ﬁ?ﬂ
M + + +
0 + t + + + + t + + + + + 4
30M 50 60 80 100M 200 300 400 500 800 16
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak Mrﬁ:se' Bandwidth Polarization Corr. M?)r'g:;l Lg;'é'

(MHz) (dBuV/m) (ms) (kHz) (dB) (dB) (dBuV/m) |
31.600000 9.1 1000.0 120.000 v 13.8 30.9 40.0 |
53.500000 10.2 1000.0 120.000 Vv 14.9 29.8 ~40.0

| 146.150000 11.0 1000.0 [ 120.000 |  V 15.4 | 325 435
| 284.250000 | 111 | 1000.0 | 120.000 __V 156 | 349 | 46.0
| 472.200000 | 158 | 1000.0 | 120.000 | V| 202 | 302 | 46.0 |
| 772.900000 | 224 [1000.0 | 120000 | Vv ['259 | 239 | 460 |
f \?*”‘”“*w -
5 O B
/o A
! [ U /'
i ~c— ) b

Date: 4/30/2014 - Time: 4:16:18 Tested by: Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23%¢ ; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0v
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
80T
60T
!
o) e TS -
T Pprreme——————— v
e} L WYL aald
3 20 frarhohAr iy Ll dos AR ’5&5»{;%{':?&%‘;%?“”%
20 dhe oo o SR 4
i + + +
0 + t + + + t + + + t 1 + + —
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Limit and Margin QP

. Meas. . Margin Limit -
F"z;‘n‘;fz’)my c(’:gs‘v"/:)k Time Ba?ﬂ_‘f;‘f"" Polarization ((::é; -QPK | QPK
H (ms) (dB) | (dBuV/im)
30.600000 9.7 1000.0 | 120.000 H 137 | 303 | 400
55.350000 |  11.0 | 1000.0 | 120.000 ~H 14.9 | 29.0 40.0
144.800000 1.3 1000.0 | 120.000 H 153 | 322 | 435
281.950000 1.1 1000.0 | 120.000 H 155 | 34.9 460
479.100000 16.0 1000.0 | 120.000 H | 203 | 300 | 460
745.250000 21.8 1000.0 | 120.000 | H | 256 | 242 | 460
s
i
/L
i
i
~——

Date: 4/30/2014 - Time: 3:52:45 Tested by: Reviewed by‘:%;
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23%¢ ; 50 %RH,; 101 kPa.
Test Voltage/ Freq: DC 3.0v
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
80T
60t
e |
[22) - ]
B [ Lz
-1—; F i ﬁ‘-“*"f‘"iée:,lﬁg‘ggl
3 I o I"t;i'-‘"“%ﬂ’f .ﬁ;ﬂ R
e R L R )
1 + + +
0 t t + t + t + ¥ + + + + + —
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Limit and Margin QP

q Meas. : Margin Limit -
Jte) s I Titte Bl | Potarization o | Pk | apk 1
(ms) (dB) | (dBuvim)
49.900000 | 104 | 1000.0 | 120.000 v 150 | 299 | 400
63.000000 | 10.4 | 1000.0 | 120.000 v 142 | 296 | 400
| 157.800000 | 11.4 | 1000.0 | 120.000 v 156 | 321 435
| 269.700000 | 104 | 1000.0 | 120.000 v 150 | 356 | 46.0 4[
| 484700000 | 16.0 | 1000.0 | 120.000 v 204 | 300 | 460
| 886.050000 | 23.5 | 1000.0 | 120.000 V211 | 225 | 460 |

Date: 4/30/2014 - Time: 3:50:34 Tested by:

EMC Test Service Hotline: +86-20-28391188
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059572 001

TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24P
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23°C % 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
80 T
- 60 1+
§ 40 S s s i ot ‘
= PRI
B Lo PROTRT AL
T30 AR AL A WWM%L; aa g‘-‘a,ﬁ;:hwﬂ"“:—
Fo+ + 2 +
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak Mr::::' Bandwidth Polarization Corr. I\-llta)rg;(n L&n;i}i-
; (MHz) (dBpV/m) (ms) (kHz) (dB) (dB) (dBuVim)
| 35.600000 | 9.7 | 1000.0 120.000 H | 144 303 | 400
| 57.050000 10.1 1000.0 | 120000 |  H | 148 | 299 400 |
| 145.900000 11.1 1000.0 120.000 H 154 | 32.4 435 7[
) 269.700000 10.6 1000.0 | 120.000 H 150 | 354 | 460 |
| 472.300000 15.8 1000.0 120000 |  H | 202 | 302 | 460 ‘
| 917.050000 23.9 | 1000.0 [ 120.000 H [ 279 | 2214 | 460 |

Date: 4/30/2014 - Time: 4:22:50

Reviewed by:

Tested by: i




Produkte
Products

Appendix 1 é TUVRheinland®

Prufbericht - Nr.:
Test Report No.

16059572 001

Seite 34 von 62
Page 34 of 62

TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer: Seikaku
Test ltem: Wireless System
Identification: DW-24P
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23C ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0v
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
80 ’-
_ 60t
= 1 e s =e 7
L N e e
= nasitetfidl
2T ot S
20 fanimpabehe et P ol
20 P G i PN AR i
- + + +
+
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP i
Frequency | QuasiPeak I!nne;: Bandwidth Polarization Corr. I\_Il(a)rg;(n L(':";ili'
ﬂnHz) (dBuV/m) o] (kHz) (dB) (@B) | (dBuVim)
| 42.000000 9.9 1000.0 120.000 v 14.8 | 30.1 40.0
>' 78.400000 | 7.3 | 1000.0 | 120.000 v 1.7 | 327 7%7 40.0
| 147.150000 11.0 1000.0 | 120.000 v 165 | 325 | 435
| 265.350000 10.2 1000.0 120.000 Vv 14.8 358 | 460
| 482.150000 16.1 1000.0 | 120.000 v 204 | 299 | 460
| 724.300000 | 21.4 1000.0 | 120.000 v | 250 | 246 46.0

Date: 4/30/2014 - Time: 4:20:34

Tested by: Reviewed by:
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Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:

Receiver:
Transducer:

80T

60 1

Level in dBpV/m

1|1 e ——

e TTRCLLIE
i <4 o s + +

TUV Rheinland (Guangdong) Ltd.

Common Information

ity ..

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Seikaku

Wireless System
DW-24P

FCC Part 15.209
RE

Tx @ Mid channel
23%¢ ; 50 %RH; 101 kPa.
DC 3.0V
174019548
16059572 001
Pass

Test distance is 3m, Horizontal

30M-1GHz
TUV ESCI 3
TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168

ok

s i “%’xﬁw@h
ps

0 +
30M

60

Limit and Margin QP

+

t 1 1 t t t el

80  100M 200 300 400 500 800 1G

Frequency in Hz

3 Meas. . Margin Limit -
fiemied ol B " | Polarization | o | “qPK | aPK
(ms) (dB) | (dByV/m)

35.450000 96 | 1000.0 | 120.000 H 144 | 304 | 400
69750000 9.4 | 1000.0 | 120.000 H 132 | 306 | 400

149.300000 | 115 | 1000.0 | 120.000 H 156 | 320 | 435
7295.150000 | 114 | 1000.0 | 120.000 H 158 | 346 | 460

455200000 | 154 | 1000.0 | 120.000 H 199 | 306 | 460 |
| 697.600000 | 20.8 | 1000.0 | 120.000 H 244 | 252 | 460 |

Date: 4/30/2014 - Time: 4:25:08

Tested by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku
Test ltem: Wireless System
Identification: DW-24P
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23C ; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
80
_ 60t
z AR e =
z :
T | iR
4 20 ittty W“Wwy,.ib«@*i"
MMWM +
to+ + + +
0 u + t + + + t + t + + + + d
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
. Meas. 3 Margin Limit -
l Frequency | QuasiPeak Time Bandwidth Polarization Corr. - QPK QPK
| (MHg) (dBpV/m) (o) (kHz) (dB) (@B) | (dByvim)
36.050000 10.3 1000.0 120.000 V.| 144 29.7 40.0 ﬂ
| 53.050000 10.3 1000.0 120.000 V.~ | 150 29.7 | 400
| 69.050000 9.0 [ 1000.0 120.000 V. 133 ] 310 [ 40, 400
| 146.050000 |  11.0 | 1000.0 120.000 B v 154 | 325 | 435
| 259.550000 10.0 [ 1000.0 [ 120.000 | v | 146 .0 46.0 |
| 449.150000 15.3 | 1000.0 120.000 | Vv | 198 | 307 | 460
s R S——
10!,
U

Date: 4/30/2014 - Time: 4:29:20

Tested by: Reviewed by:

EMC Test Service Hotline: +86-20-28391188
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku

Test Item: Wireless System

Identification: DW-24P

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ Low channel

Climate Condition: 23¢C 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0v

Receipt No: 174019548

Report No: 16059572 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168

T

60 T

40 4=

Level in dBuV/m
{
1
i
1
|
i
|
s

20

MMAWJ‘MWMM“ g PO L
" - M+ +

24D

ER

< ho el
T f«}'ﬁ%‘“

L4
0 + + + + + + + + 1 + + + t i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
A Meas. 5 Margin Limit -
F'm‘;fz';w ?:gs'v'jf:)" Time B"‘?ﬂ‘ﬁ')‘"" Polarization f:é; -QPK | aPK
U (ms) (dB) | (dBuV/im)
| 32.450000 9.9 1000.0 | 120.000 H 13.9 | 304 40.0
63.850000 10.1 1000.0 | 120.000 H 141 | 29.9 40.0
148.950000 1.6 1000.0 | 120.000 H 156 | 31.9 435
283.550000 1.1 1000.0 | 120.000 H 156 | 349 | 460
438.850000 15.2 1000.0 | 120.000 H 196 | 308 | 460
763.550000 22.0 1000.0 | 120.000 H | 258 | 240 460
o
] S
T 9
]
] o | i1  §

Date: 4/30/2014 - Time: 4:27:08 Tested by:

Reviewed by: ™
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

EMC Test Service Hotline: +86-20-28391188

Common Information

Manufacturer: Seikaku
Test ltem: Wireless System
Identification: DW-24pP
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23C ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168
80 [-
L
_ 60T
% 40 = e .
: 1 e
z ) e ‘;L 1o ﬂ"ij‘l;’]ﬂ.“)‘y;‘
= 2 wwmmmw ‘meﬂ&wmweﬁaﬁfﬂ g
r =+ + + % +
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak ':',?r:: Bandwidth Polarization Corr. l_n‘a)rgll(n ngi;'
: (MHz) (dBuV/m) (ms) (kHz) (dB) (dB) (dBuVim)
| 42.750000 10.0 1000.0 120.000 v 14.9 30.0 40.0
| 63.850000 |  10.2 1000.0 120.000 v 141 | 29.8 40.0 |
| 110.850000 10.2 1000.0 | 120.000 v 123 | 333 | 435 |
| 147.600000 11.1 1000.0 120.000 \ 15.5 324 | 435
| 297.700000 11.5 1000.0 120.000 v 169 | 345 | 46.0
| 481.800000 16.0 | 1000.0 | 120.000 v | 204 300 | 460

Date: 4/30/2014 - Time: 4:31:40

Tested by:

Reviewed by: s
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TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23°C = 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
1307
120+
100+ %
i 801 ] .
@ L
E 607 , atelns } \z —— R
E 40 L \'\M \,.us--.—:-r— f‘ g e e
B Vst
2071
1G 26 3G 4G 566 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. 5 Margin - Limit -
Frequency MaxPeak : Bandwidth Pl Corr. PK+
(MHz) (dByuV/m) {r'n"s (kHz) Rolanization ity o) (F;'; (dBuVim)
1236.000000 43.3 1000.0 1000.000 H -14.4 30.7 74.0
~ 1544.000000 40.2 1000.0 1000.000 H -11.8 338 | 740
4942.000000 49.8 1000.0 1000.000 H -3.3 242 74.0 |
7415.000000 47.5 1000.0 1000.000 H | 01 | 265 740
Limit and Margin AV
Meas. £ Margin - Limit -
Frequency Average Ti Bandwidth T Corr. AV AVG
(MHz) (dBpvim) | H (kHz) Rolarization (dB) ( dBG) (dBuVim)
1236.000000 40.3 1000.0 1000.000 H -14.4 137 54.0 7‘
| 1544.000000 27.5 1000.0 1000.000 H -11.8 265 | 540
~4942.000000 35.7 1000.0 1000.000 H 33 | 183 54.0 |
~7415.000000 37.3 1000.0 1000.000 H 01 | 167 54.0

Date: 4/23/2014 - Time: 6:19:47
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

EMC Test Service Hotline: +86-20-28391188

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23:C 3 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0v
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
1301
1201
1001
3 r 4
> wl J
N e e e e e o R e e e e
£ o0 | \ ¢ o
z [ » P
3 401 ,.,.J \\.v .
2071
16 26 3G 4G 56 6 8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. n Margin | Limit-
Frequency MaxPeak Time Bandwidth Polarization Corr. - PK+ PK+
(MHz) (dBpV/m) i (kHz) (dB) (@B) | (dBuV/
~1236.000000 34.3 1000.0 1000.000 V. | 144 | 397 74.0
~4944.000000 53.9 1000.0 1000.000 v | 33 | 201 | 740
~13780.000000 55.1 1000.0 1000.000 v 47 | 189 | 740
Limit and Margin AV
Meas. J Margin | Limit-
Frequency Average Time Bandwidth Polarization Corr. -AVG AVG
(MHz) (dBuV/im) e (kHz) : (dB) (dB) (dBuV/
1236.000000 23.0 | 1000.0 1000.000 v -14.4 31.0 | 540
4944.000000 48.6 1000.0 1000.000 v -3.3 54 | 540
| 13780.000000 42.5 1000.0 1000.000 | Vv 47 11.5 54.0

Date: 4/23/2014 - Time: 6:13:14
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Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

130
120

TUV Rheinland (Guangdong) Ltd.

Test Voltage/ Freq:

EMC Test Record (Emission)

Common Information

Seikaku

Wireless System
DW-24H

FCC Part 15.209
RE

Tx @ Mid channel
23C ; 50 %RH; 101 kPa.
DC 3.0V
174019548
16059572 001
Pass

Test distance is 3m, Horizontal

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMC Test Service Hotline: +86-20-28391188

Date: 4/23/2014 - Time: 6:34:46

1001 Y
Z 80t \ Ly 4
@ L
- j \ ) i
S PR . SRR \\'
207
1G 2G 3G 4G 566 8 10G 18G
Frequency in Hz
Limit and Margin PK
in - Limit- |
Frequency MaxPeak ﬁ;:: Bandwidth Polarization Corr. M;r}gin ,I;K:,
(MHz) (dBpV/m) (ms) (kHz) (dB) (dB) (dBuV/m)/
1223.000000 46.3 1000.0 1000.000 H -14.5 277 | 740
1529.000000 39.1 1000.0 1000.000 H | -12.0 34.9 740 |
4895.000000 49.8 1000.0 1000.000 H [ 35 242 | 740
7343.000000 54.6 1000.0 1000.000 H | 03 194 | 740
Limit and Margin AV
Meas. A Margin - Limit -
Frequency Average Ti Bandwidth Polarizati Corr. AVG AVG
(MHz) (@Buvim) | T (kHz) oanzation 12| =(as) o | amvimy
:771223.000000 35.9 1000.0 1000.000 H -14.5 18.1 54.0
1629.000000 26.8 1000.0 1000.000 H
~4895.000000 43.2 1000.0 1000.000 H
7343.000000 40.1 1000.0 1000.000 } H

H
3C s

Viwil"Jli
J
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130
leF

1001

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku

Test Item: Wireless System

Identification: DW-24H

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ Mid channel

Climate Condition: 230 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0v

Receipt No: 174019548

Report No: 16059572 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907

8\

EMC Test Service Hotline: +86-20-28391188

Date: 4/23/2014 - Time: 6:54:05

Tested by: Reviewed by:

% st LG pantiS L
: wf \
2 T b AN
E ) PR GRG0 .J) .hﬁﬂm‘-w
0 + + + + t + + = 1
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. i Margin - Limit -
Fre(aaliliezr;cy ('\:IiaBXF\,lelrank) Time Ba?‘:j:: )dth Polarization c(::; PK+ PK+
b (ms) (dB) | (dBuVim)/ |
1223.000000 36.1 1000.0 1000.000 V. | 45 37.9 740
1557.000000 37.4 1000.0 1000.000 v [z 36.6 74.0
4895.000000 49.1 1000.0 1000.000 v 35 | 249 74.0
7343.000000 49.8 1000.0 1000.000 v 0.3 242 | 740
Limit and Margin AV
Meas. 8 Margin - Limit -
F"(’a‘,‘a’)“‘y (Ad‘é‘"\‘;'ﬁ:) Time Ba;‘:'_‘:;')‘“h Polarization ((::E;'; AVG AVG
b (ms) (dB) (dBpV/m)/
riugs.oooooo 243 1000.0 1000.000 v -14.5 297 | 540 |
~1557.000000 25.2 1000.0 1000.000 | v A7 28.8 54.0 |
4895.000000 42.1 1000.0 1000.000 v 3.5 11.9 54.0
~7343.000000 | 42.4 1000.0 1000.000 v 0.3 16 | 540 |
- 1 (\\' y LT SV
7 ‘“‘ ] \ " i v':" 2
mg iU TG .5;&,_@[“4 !
N5 f
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TUV Rheinland (Guangdong) Ltd.

Common Information
Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

130
120

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Seikaku
Wireless System
DW-24H

FCC Part 15.209
RE

Tx @ Low channel
23C 3 50 %RH; 101 kPa.
DC 3.0V
174019548
16059572 001
Pass

Test distance is 3m, Horizontal

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

s %
= SR — -
)
é 3+ " - % e
3 f X o aad ep—
_
0 + + t + ¢ +——t—+ —t
1G 2G 3G 4G 566 8 10G 18G
Frequency in Hz
Limit and Margin PK
i Limit -
Frequency MaxPeak ¥;:2‘ Bandwidth Polarization Corr. nf?,'?i" ,',n,ll‘,
(MHz) (dBuV/m) ie) (kHz) (dB) (dB) (dBuV/
1202.000000 41.2 1000.0 1000.000 H | 145 | 328 740 |
4808.000000 53.8 | 1000.0 1000.000 H 37 [ 202 | 740 |
7211.000000 51.4 | 1000.0 1000.000 | H 01 | 226 | 740
13756.000000 | 54.2 | 1000.0 1000.000 | H 4.6 } 198 | 740 |
Limit and Margin AV
Meas. ] Margin | Limit-
Frequency Average Ti Bandwidth Polarizati Corr. -AVG AVG
(MHz) (dBpV/m) (l'n";‘)’ (kHz) olarization (dB) @B) | (dBuV/
1202.000000 3741 1000.0 1000.000 H -14.5 16.9 | 540
| 4808.000000 50.8 1000.0 1000.000 H 37 | 32 | 540
~7211.000000 457 1000.0 1000000 |  H 01 | 83 | 540
| 13756.000000 42.5 [ 1000.0 1000.000 H 4.6 1.5 | 540 |

Date: 4/23/2014 - Time: 8:05:21
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Common Information

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0v
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
13
o
100+
o A m
g Y
£ 60T \
; [ - v v,\\“ -n ){ - e A M““”‘
3 | ) J N 2 A il
2 a0 ,WJWW“"‘} N
20
0- t t t t + + + —t —
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak ¥ﬁ;§' Bandwidth Polarization Corr. Margi+n 2 L,';";: £
(MHz) (dBuV/m) (ms) (kHz) (dB) (dB) (dBpV/m)
| 1202.000000 37.2 1000.0 1000.000 vV -14.5 | 36.877”’ 740 |
| 4808.000000 53.4 1000.0 |  1000.000 vV 37 | 206 | 740 J
| 7211.000000 |  55.0 | 1000.0 | 1000.000 v 0.1 190 | 740 |
| 9615.000000 L 49.7 | 1000.0 | 1000.000 v | 42 | 243 | 740 |
Limit and Margin AV
Frequency Average ?ﬁ:i' Bandwidth Mi@g‘ ; L;\r\r;g :
(MHz) (dBuV/m) (ms) (kHz) (dB) (dBuV/m)
| 1202.000000 30.2 1000.0 1000.000 | 238 54.0 |
| 4808.000000 50.1 1000.0 1000.000 39 | 540 |
t 7211.000000 51.9 1000.0 1000.000 | 2% _ 540
| 9615.000000 | 40.3 1000.0 1000.000 | 13.7 | 4.0 |
Wil
o
i’ Wi
I A4
Date: 4/23/2014 - Time: 9:50:10 Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Date: 5/29/2014 - Time: 2:35:55

Tested by: Reviewed by:

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24P
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 230 2 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
130
IZOL
100:
& r
Z 80t FCC partl5 1-18G PK
i : ;
ST i \ o e s e ._g.':i'\[}r;,.-
E il )l< \\w - .& W
LA
207
O- + + t t + + + =t e |
1G 2G 3G G 56 6 8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. - 2 Margin | Limit- |
Frequency MaxPeak Bandwidth : Azimuth | Corr. % PK+ |
(MHz) (dBuV/m) {"n";‘)’ (kHz) Golarization s iaee) ™ | <(dB) (zg)* 4BV
| 1236.000000 | 459 | 1000.0 1000.000 H | 00 | -144 281 | 740 |
~ 9887.000000 53.0 [ 1000.0 | 1000.000 H | 240 | 46 | 210 | 740 |
L Lzaso.oooom | 1000.0 | 1000.000 H [ 2600 | 39 | 215 | 740 |
Limit and Margin AV
Meas. : : Margin | Limit - |
Frequency Average s BandwudthT 3 Azimuth | Corr. & AVG
(MHz) (dBpV/m) {r'n";‘)‘ (kHz) Polareation. | tdsa) . | {aB) (ﬁ\éf (dBpV |
1236000000 | 436 | 1000.0 | 1000.000 4 | 540
9887.000000 |  47.0 | 1000.0 | 1000.000 |
| 12360.000000 | 437 | 1000.0 | 1000.000 |

/T
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TUV Rheinland (Guangdong) Ltd.

Common Information
Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

130
120

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Seikaku
Wireless System
DW-24P

FCC Part 15.209
RE

Tx @ High channel
23C ; 50 %RH; 101 kPa.
DC 3.0v
174019548
16059572 001
Pass

Test distance is 3m, Vertical

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

Date: 5/29/2014 - Time: 2:29:43

5 FCC partl5 1-18G PK
£
= o e e -
o}
-10 t + + t + t +—— i
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. " Margin - Limit -
Fre;t:'ency ngxl"le/ak Time Bankd’:v et Polarization C:ér. Plg+ PK+ |
(MHz) (eoIm) S ) (kHz) (dB) (dB) | (dBuV/m) |
~ 1236.000000 | 523 | 1000.0 1000.000 V. 144 217 | 740
| 4944.000000 | 489 ] 1000.0 | 1000.000 T v | 33 251 | 740
| 7415.000000 47.7 [ 10000 | 1000.000 | V. [0 [ 263 74.0
Limit and Margin AV
Meas. £ : Margin | Limit- |
Frequency Average A Bandwidth 3 Azimuth Corr.
Time Polarization - AVG AVG
(MHz) J (dBuVImﬂ 8 (kHz) (deg) (dB) (dB) (dBpV/
1236.000000 | 514 [ 1000.0 | 1000.000 | v 3180 | -144 | 26 {‘54.0 |
4944.000000 | 424 | 1000.0 | 1000.000 | Vv |00 | 33 1.6 | 540 |
[ 7415.000000 | 36.6 | 10000 | 1000.000 | Vv 00 [ o041 174 | 540

Tested by: Reviewed by:




